G
'
\
.\x-.

————

300 E-GS WP <1995><JP><748655>
FRONT FORK, TRIPLE CLAMP

. A |
( _ ‘ I
@ A A LN
/L@ 1"% o ' "\
TR : 3
81 0 #
> ¥
80 D g
. By
& - aaaST
98 66
Pos Part Number Description Additional Text Quantity
2% 50201602200 * FORK LEG L/S K123 ME 95 1.00
2% 50201602300 *FORK LEG L/S K1 E 95 1.00
2x 54601602200 * FORK LEG L/S K2M95 1.00
3* 50201702200 * FORK LEG R/S K123 ME 95 1.00
3* 50201702300 *FORK LEG R/S K1 E 95 1.00
3" 54601702200 * FORK LEG R/S K2M95 1.00
32 54601032044 BOT.TRIPLE CLAMP X=18MM/D=57MM 1.00
32 58001032744 TRIPLE CLAMP BOTTOM CPL. X=22 1.00
33 50101033100 FORK TUBE L=244 '91 ONLY FOR MXC, EXC 1.00
34* 50201034000 * TOP TRIPLE CLAMP X=22MM/D=54 1.00

46057



34~ 54601034100 TOP TRIPLE CLP X=18MM/D=54MM 1.00
38 54601038000 HANDLEBAR CLAMP ' 2.00
43 56401043000 HH SCREW M20X1,5 1.00
44 56401044000 WASHER 21X38X3 1.00
53* 0015080303 HH COLLAR SCREW M 8X30 WS=10 12.00
54* 0015080353 HH COLLAR SCREW M 8X35 WS=10 FC 1.00
57 0933070203 HH SCREW DIN0933-M 7X20 2.00
58 0934070003 HEXAGON NUT DIN0934-M 7 2.00
60 0931050403 HH SCREW DIN931 M5x40 1.00
61 0931050453 HH SCREW DIN931 M5X45 1.00
62 0125050003 WASHER DIN0125-A 5,3 2.00
64 0985050003 Self locking nut DIN 985 M5 2.00
66* 0015050163 HH COLLAR SCREW M 5X16 WS=8 2.00
67 54601094100 COLLAR BUSHING F.SLIDING PROT. 2.00
80 54601084100 O-RING SUPPORT W. SEALING LIP 1.00
81 54201081000 TAPERED ROLLER BEARING CPL. 2.00
83 54601184000 STEARING HEAD GASKET TOP 1.00
86 54201086000 STEERING HEAD COVER 1.00
89 54601090000 PROTECTOR GUIDE L/S WHITE 1.00
90 54601190000 PROTECTOR GUIDE R/S WHITE 1.00
91 54601091000 SLIDING PROTECTOR L/S WHITE 1.00
92 54601191000 * SLIDING PROTECTOR R/S WHITE 1.00
93 50201090000 CLAMP FOR BRAKE HOSE '94 1.00
98* 0015070253 HH COLLAR SCREW M 7X25 WS=8 2.00
99 54212035000 RING WRENCH WS=32 1.00

* = New part




